
8

A

7 6 5 4 3 2 1

B

C

D

A

B

C

D

8 7 6 5 4 3 1

DRAWING CREATED FROM PRO/ENGINEER

3D FILE. ECO MODIFICATION TO BE 

APPLIED TO SOLID MODEL ONLY.

SH

1 / 1

REV

C

WINDCHILL VERSION

 C.2

GENERAL TOLERANCES UNLESS NOTED 

THIRD ANGLE PROJECTION

TITLE
INTERPRET DIM AND TOL

PER ASME Y14.5M-1994

SEV PWRGENERATOR

GENERAC POWER SYSTEMS OWNS THE COPYRIGHT OF THIS DRAWING WHICH IS SUPPLIED

IN CONFIDENCE AND MUST NOT BE USED FOR ANY PURPOSE OTHER THAN FOR WHICH IT

IS SUPPLIED WITHOUT THE EXPRESS WRITTEN CONSENT OF GENERAC POWER SYSTEMS.

        GENERAC POWER SYSTEMS 2013 MATERIAL

GENERAC MATL PAINT

APPROVALS DATE SEE COMPONENTS SPECIFICATION SURFACE FINISH

DRAWN BY: CRWU CTC 11/8/21  N/A  N/A  

ALL APPROVALS ELECTRONICALLY STORED INSIDE WINDCHILL SIZE CAGE NO DWG NO

A0002056794

REV

LIFECYCLE STATE: Production Change

D
N/A  

C

FIRST USE: G0080050 SCALE 0.180 WT-KG N/A SHEET 1  of 1  

ITEM # PART # QTY DESCRIPTION

1 A0000768869 1 ENGINE GH816 HSB W/COOLER LOW RPM

2 10000019150 1 ST03 MOUNTING BRKT HSB 816/999 ENG

3 10000041020 1 HEAT SHIELD ALT DUCT HSB

4 0J6095 1 ALT AIR IN BELLOWS

5 0J8415 1 2 POSITION BRUSH HOLDER ASSEMBLY

6 0J9420B 1 CABLE BATT BLK #6 30.0" NEG (NOT SHOWN)

7 0L5407 1 CABLE BATT RED #6 38.5" W/BOOT (NOT SHOWN)

8 0J6938 1 CARRIER REAR BEARING MACHINED

9 0J7240 2 CLAMP BAND DIA 42.7-46.7MM

10 0G7256 1 DUCT - ALT AIR - 10" CAN - HSB

11 0C2417A 1 EARTH STRAP

12 A0000976562 1 ASSY WELDMENT EXHAUST MANIFOLD HSB

13 0J0833A 1 FAN EXHAUST

14 0J7211 1 FLEX PIPE

15 A0001839621 1 FLEX PIPE COVER

16 0C4138 2 GASKET EXHAUST PORT

17 0J7062 1 LOUVER SCREEN ALT AIR IN

18 0J6220 1 MUFFLER W/O CAT HSB

19 0H1218 6 NUT FLANGE 5/16-18 NYLOK

20 0D3700 1 NUT HEX FLANGE M6-1.0 LOCK NYLON

21 10000034692 4 NUT HEX FLANGE M8-1.25 LOCK NYLON

22 0J82300ST03 1 POWERHEAD BRACKET

23 A0000966414 1 RTR-104-15 GD1 (W/O CAGE)

24 0D7176 4 WASHER SELF LOCKING 1"DIA 12GA

25 G051731 4 SCREW HHC M8-1.25 X 50 C8.8

26 G066849 2 SCREW HHTT M5-0.8 X 16

27 G090388 4 SCREW HHTT M6-1.0 X 12 ZINC

28 0C1069 2 SCREW HHTT M6-1.0 X 8 ZYC

29 0C5453 4 SCREW HHTT M8-1.2 X 12 BP

30 G083512 4 SCREW HHTT M8-1.2 X 16 YC

31 0D1838 1 SCREW HHC 3/8-24 X 15.50

32 0J7644 4 SCREW IHHC M8-1.25 X 335 G8.8

33 G040976 4 SCREW SHC M8-1.25 X 20 C12.9

34 A0000938302 1 STR-104-15 GD1

35 G029451 2.6FT TAPE ELEC UL FOAM 1/8 X 1/2

36 A0001689309 6 VIB MNT 1.5 X 2.0 X 5/16-18 DR 45

37 0J8224 1 VIB MNT .50 X 1.0 X M6X1.00

38 G049451 1 WASHER FLAT .406ID X 1.62OD STEEL

39 077043M 3FT CONDUIT FLEX .75"ID FR (NOT SHOWN)

40 G022145 3 WASHER FLAT 5/16-M8 STEEL ZINC

41 G022237 1 WASHER LOCK SPRING 3/8 ZC

42 G022129 8 WASHER LOCK SPRING 5/16 ZC

43 0C3168 3 WASHER LOCK SPECIAL 5/16

44 10000047151 1 SENSOR OXYGEN SWITCHING 12MM HEX

B

B

C

 2 

 21 

 3 

 44 

 28 

 11 

 43 

 16 

 29 

 31 

 20 

 24 

 10 

 19 

 13 

 4 

 18 

 8 

 17 

 14 

 9 

 32 

 37 

 22 

 5 

 1 

 34 

 23 

 12 

 36 

 42 

 40 

 41 

 35 

 33 

 38 

 25 

 26 

 30 

 27 

 30 

 43 

 36 

 19 

 42 

 27 

 36 

 19 

 15 

11/8/21 CN-51520-A  RELEASED

03/22/22 CN-55305-B  ITEM 15 A0001839621 WAS 0G7586

04/21/22 CN-56173-C  SEV PWRGENERATOR WAS SEV-PWRCELL GENERATOR

Service Exploded View: SEV PWRGENERATOR
Drawing No. : A0002056794


	Sheet 1
	Views
	new_view_1



